



Antihyperlipidemics - icosapent ethyl (Vascepa)

Please provide the information below, print your answer, attach supporting documentation, sign, date, and return to our office as soon as possible to expedite this request.

Please FAX responses to: (800) 869-7791. Phone: (855) 322-4082, Options 0,1,2,3

Apple Health Preferred Drug List: <https://www.hca.wa.gov/assets/billers-and-providers/apple-health-preferred-drug-list.xlsx>

Date of request:			
Patient	Date of birth	Molina ID	
Pharmacy name	Pharmacy NPI	Telephone number	Fax number
Prescriber	Prescriber NPI	Telephone number	Fax number
Medication and strength		Directions for use	Qty/Days supply

1. Is this request for a continuation of therapy? ☐ Yes ☐ No

2. Indicate patient's diagnosis:

☐ Cardiovascular disease. Specify (check all that apply):

☐ Coronary artery disease

☐ Previous myocardial infarction (MI)

☐ Peripheral arterial disease (PAD)

☐ Previous stroke

☐ Other. Specify: _____

☐ Diabetes with at least two of the following risk factors (Check all that apply)

☐ A body mass index (BMI) of 30kg/m² or greater

☐ Ankle-brachial index (ABI) below <0.9

☐ Cigarette smoking

☐ C-reactive protein (CRP) greater than 3mg/L

☐ Creatinine clearance less than 60 mL/min

☐ Retinopathy

☐ Micro or macroalbuminuria

☐ HDL-C less than 40 mg/dL for males or less than 50 mg/dL for females

☐ Hypertension (blood pressure > 140/90mmHg or being treated with antihypertensive medication)

☐ Severe hypertriglyceridemia (Greater than or equal to 500 mg/dl)

☐ Other. Specify: _____

3. Provide patient's fasting triglyceride level:

Baseline prior to treatment with icosapent ethyl: _____mg/dL Date checked: _____

Current: _____mg/dL Date checked: _____

4. Provide patient's low-density lipoproteins cholesterol (LDL-C):

Baseline prior to treatment with icosapent ethyl: _____mg/dL Date checked: _____
Current: _____mg/dL Date checked: _____

5. Does patient have a history of failure as stated below, contraindication, or intolerance to any of the following (check all that apply):
- ☐ A statin at the highest tolerated dose for a minimum of 3 months
 - ☐ A fibrate medication (fenofibrate or gemfibrozil) for a minimum of 3 months
 - ☐ Omega-3-acid ethyl esters (must be a legend product) for a minimum of 3 months
 - ☐ Other contraindication or intolerance. Specify drug and describe: _____
6. Indicate patient's current high-intensity statin regimen:
- ☐ Atorvastatin. Specify daily dose: _____
 - ☐ Rosuvastatin. Specify daily dose: _____
 - ☐ High intensity statin cannot be tolerated.
- Specify the current statin regimen (name and daily dose): _____
- ☐ Statin is contraindicated in patient. Clinical documentation of contraindication required.
7. Will the patient continue to take the maximum tolerated dose of statin, unless contraindicated or intolerant to statin therapy? ☐ Yes ☐ No
8. Will icosapent ethyl be used as an adjunct to diet modifications (e.g. low-fat diet, alcohol avoidance, and reduction in refined carbohydrates)? ☐ Yes ☐ No

CHART NOTES ARE REQUIRED WITH THIS REQUEST

Prescriber signature

Prescriber specialty

Date